



TEST REPORT

Test No: SJ160057

Date: 2016.11.14

Applicant: Yantai Yuguang Ruiliside Commodity CO.,LTD

Sample Description As Follows:

Date of Sample Received: 2016.11.07

Name of Sample: 100% Natural Silk Floss

Quantity of Sample: 1 package

Description of Sample: White floss

Test period: 2016.11.07-2016.11.14

Test Item: Fiber Composition

Test Result:

Item	Test performed	Result
Fiber Composition	FZ/T01057.2-2007 FZ/T01057.3-2007 FZ/T01057.4-2007	100% Silk

Sample:



Signature: 
 (Seal) 
 end of the report

浙江出入境检验检疫局丝类检测中心 中国·浙江杭州市文三路2号

电话(Tel):0571—56663372 传真(Fax):0571—56663000

Silk Inspection Center of Zhejiang Inspection and Quarantine

No.2 Wensan Road., Hangzhou, Zhejiang, China.

Tel/Fax: 0571—56663372/56663000

声明: 本报告仅对上述样品负责, 供送样人了解及说明该样品的品质情况, 未经本实验室书面同意, 不得引用本报告。

Note: The test report is only responsible for the sample mentioned above. And the report shall not be reproduced except in full, without written approval of the laboratory. page 1, 1 page